
 
10-015 Psyr-FO_it 

SCHEDA PROGETTO 
 
 

Codice 10-015 Formazione 
Titolo Corso di formazione per manager e operatori della Conceria 

della Siria  
Data inizio Ottobre o 2010  
Data fine Ottobre 2010 
Area Geografica coinvolta Medio Oriente 
Paese coinvolto Siria 
Area-Località di svolgimento Tanning Tech 
Settore Conceria  
Tipo di Progetto Formazione durante gli eventi Simac e Tanning Tech 
Idea Progetto E’ stato realizzato dal PISIE in collaborazione con ICE e 

Assomac, un corso per imprenditori della Siria del settore della 
conceria. Il programma delle lezioni che ha avuto una durata di 
quattro giorni è stato principalmente incentrato sulla 
presentazione degli ultimissimi aggiornamenti in fatto di 
[...]
The meaning of the main standards parameters utilized in wastewaThe meaning of the main standards parameters utilized in wastewaterter

characterization and their specific meaning in tannery.characterization and their specific meaning in tannery.

The keyThe key--7 Parameters7 Parameters

Settable Solids as ml/l

It represents the amount (as volume) of Solids which are settlinIt represents the amount (as volume) of Solids which are settling in an g in an ImhoffImhoff
cone (1liter) after 1 hourcone (1liter) after 1 hour

••Its way of expression is as ml/Its way of expression is as ml/ltlt..

••It gives the amount of coarse solids present in raw wastewaterIt gives the amount of coarse solids present in raw wastewater

••It provides with good approximation the information to establishIt provides with good approximation the information to establish the volume the volume 
and surface of a preand surface of a pre--settling tank as well as of a Primary Sedimentationsettling tank as well as of a Primary Sedimentation

Simone Galluzzi for PISIE - ItalySeptember, 2009



STANDARDS IN TANNERY WASTEWATERSTANDARDS IN TANNERY WASTEWATER
The meaning of the main standards parameters utilized in wastewaThe meaning of the main standards parameters utilized in wastewaterter

characterization and their specific meaning in tannery.characterization and their specific meaning in tannery.

The keyThe key--7 Parameters7 Parameters

Suspended Solids as mg/lt

It represents the amount of Solids which are stopped on a 0.45umIt represents the amount of Solids which are stopped on a 0.45um paper filter. paper filter. 
They are also call as NotThey are also call as Not--Filterable solids to differ them from the Filterable Filterable solids to differ them from the Filterable 
SolidsSolids

••Its way of expression is as mg/Its way of expression is as mg/ltlt..

••It gives the estimation in an indirect way of the Turbidity of tIt gives the estimation in an indirect way of the Turbidity of the wastewaterhe wastewater

••It gives the amount of MLSS (Mixed Liquor Suspended Solids) whenIt gives the amount of MLSS (Mixed Liquor Suspended Solids) when tested on tested on 
a biomass sample from an oxidation tanka biomass sample from an oxidation tank

••It gives the amount of MLVSS (Mixed Liquor Volatile Suspended SoIt gives the amount of MLVSS (Mixed Liquor Volatile Suspended Solids) when lids) when 
tested on a biomass sample from an oxidation tank, which are, witested on a biomass sample from an oxidation tank, which are, with good th good 
approximation the estimation of the amount of live material (bacapproximation the estimation of the amount of live material (bacteria) present teria) present 
in a biomass systemin a biomass system

Simone Galluzzi for PISIE - ItalySeptember, 2009



STANDARDS IN TANNERY WASTEWATERSTANDARDS IN TANNERY WASTEWATER
The meaning of the main standards parameters utilized in wastewaThe meaning of the main standards parameters utilized in wastewaterter

characterization and their specific meaning in tannery.characterization and their specific meaning in tannery.

The keyThe key--7 Parameters7 Parameters

Sulphides as mgS=/lt

It represent the amount of It represent the amount of SulphidesSulphides present in a wastewater as S=. present in a wastewater as S=. SulphidesSulphides
are present in tannery wastewater due to their direct use in theare present in tannery wastewater due to their direct use in the process (as process (as 
NaHSNaHS) as well as due to their release especially in ) as well as due to their release especially in UnhairingUnhairing process due to process due to 
their presence in the Hair Structure)their presence in the Hair Structure)

••Its way of expression is as mg/Its way of expression is as mg/ltlt..

••It represents an important estimation especially when designing It represents an important estimation especially when designing an oxidation an oxidation 
system due to their high demand of oxygen to be converted in system due to their high demand of oxygen to be converted in SulphatesSulphates..

••SulphidesSulphides is an health harming agent due to its toxicity and absence of sis an health harming agent due to its toxicity and absence of smell mell 
when at high concentrationwhen at high concentration

Simone Galluzzi for PISIE - ItalySeptember, 2009



STANDARDS IN TANNERY WASTEWATERSTANDARDS IN TANNERY WASTEWATER
The meaning of the main standards parameters utilized in wastewaThe meaning of the main standards parameters utilized in wastewaterter

characterization and their specific meaning in tannery.characterization and their specific meaning in tannery.

The keyThe key--7 Parameters7 Parameters

Chrome III as mg/lt

It represents the amount of Chrome as It represents the amount of Chrome as CrIIICrIII in tannery wastewater. It differs in tannery wastewater. It differs 
from from CrTotCrTot and it has not to be confused with and it has not to be confused with CrVICrVI which is anymore present in which is anymore present in 
tannery wastewater.tannery wastewater.

••Its way of expression is as mg/Its way of expression is as mg/ltlt..

Simone Galluzzi for PISIE - ItalySeptember, 2009



STANDARDS IN TANNERY WASTEWATERSTANDARDS IN TANNERY WASTEWATER
The meaning of the main standards parameters utilized in wastewaThe meaning of the main standards parameters utilized in wastewaterter

characterization and their specific meaning in tannery.characterization and their specific meaning in tannery.

The keyThe key--7 Parameters7 Parameters

It represents the amount of ammonia as NH3 or as NH4 present in It represents the amount of ammonia as NH3 or as NH4 present in wastewater.wastewater.
Ammonia is an agent which derives from direct use as well as devAmmonia is an agent which derives from direct use as well as development in elopment in 
the tannery process.the tannery process.

••Its way of expression is as mg/Its way of expression is as mg/ltlt..

••It represents an important estimation especially when designing It represents an important estimation especially when designing an oxidation an oxidation 
system due to its high demand of oxygen to be converted in Nitrasystem due to its high demand of oxygen to be converted in Nitrate (NO3) and te (NO3) and 
to establish the criteria of designing of a Nitroto establish the criteria of designing of a Nitro--DenitroDenitro systemsystem

N-NH3 0r N-NH4 as mg/lt

Simone Galluzzi for PISIE - ItalySeptember, 2009



STANDARDS IN TANNERY WASTEWATERSTANDARDS IN TANNERY WASTEWATER
The meaning of the main standards parameters utilized in wastewaThe meaning of the main standards parameters utilized in wastewaterter

characterization and their specific meaning in tannery.characterization and their specific meaning in tannery.

The keyThe key--7 Parameters7 Parameters

It represent the amount of Total Dissolved Solids in wastewater.It represent the amount of Total Dissolved Solids in wastewater.

••Its way of expression is as mg/Its way of expression is as mg/ltlt..

••With good approximation it gives an estimation of the amount of With good approximation it gives an estimation of the amount of salts which salts which 
are dissolved in wastewaterare dissolved in wastewater

••Its value may be derived by the measurement of Conductivity as Its value may be derived by the measurement of Conductivity as uSuS/cm/cm

TDS as mg/lt

Simone Galluzzi for PISIE - ItalySeptember, 2009



80 mg/ltCrIII

7250 mg/ltCODunfiltr.

4000 mg/ltCODfiltr.

8000 mg/ltTDS

120 mg/ltN-NH3

250 mg/ltSulphides

3000 mg/ltSS

90 ml/ltSettleable Solids

From Raw to Finish (value
after Screening)

STANDARDS IN TANNERY WASTEWATERSTANDARDS IN TANNERY WASTEWATER

Examples of Standards Values in Tannery WastewaterExamples of Standards Values in Tannery Wastewater

45 mg/ltCrIII

3500 mg/ltCODunfiltr.

2500 mg/ltCODfiltr.

6500 mg/ltTDS

60 mg/ltN-NH3

nilSulphides

900 mg/ltSS

20 ml/ltSettleable Solids

From WB to Finish (value after 
Screening)

Simone Galluzzi for PISIE - ItalySeptember, 2009



120 mg/ltCrIII

8500 mg/ltCODunfiltr

5000 mg/ltCODfiltr

6500 mg/ltTDS

100 mg/ltN-NH3

250 mg/ltSulphides

4000 mg/ltSS

20ml/ltSettleable Solids

From Raw to WB (value after 
Screening)

STANDARDS IN TANNERY WASTEWATERSTANDARDS IN TANNERY WASTEWATER

Examples of Standards Values in Tannery WastewaterExamples of Standards Values in Tannery Wastewater

nilCrIII

3000 mg/ltCODunfiltr.

1500 mg/ltCODfiltr.

2100 mg/ltTDS

15 mg/ltN-NH3

nilSulphides

2000 mg/ltSS

45 ml/ltSettleable Solids

From Crust to Finish (value
after Screening)

Simone Galluzzi for PISIE - ItalySeptember, 2009



PRACTICAL CASESPRACTICAL CASES
-- CHROME RECOVERY CHROME RECOVERY ––
TechnologyTechnology ApplicationApplication

The technique allow a reuse of the spent liquors after decantation and/or filtration 
to separate sludge containing lime, fat, proteins and then recharging with 
chemicals according to the recipes. The nr of recycling steps depends on the 
efficiency of the clean-up process for the spent liming liquor and on the desired 
level of quality of the leather. The liquor may be reused upto 30 times. Sludge 
produced may be reused in agriculture. The procedure allow huge savings of water, 
sulphide and lime.

IT IS GIVEN THE CASE OF A 25,OOOKG SKINS/DAY PROCESSED
WATER @ 300%  75M3/DAY

Residual FloatInitial FloatChemicals

Suspended Solids

COD

pH

Fat material

NaCl

TKN

Ca(OH)2

Na2S

12.712.8

1.5%3.0%.

1.2%2.0%

42.9 g/lt

60.4g/lt

0.35%

0.8%

0.5%

-50% reduction of initial Na2S
-40% reduction of initial Ca(OH)2
-Huge load of COD and SS

Simone Galluzzi for PISIE - ItalySeptember, 2009



Coarse screening

Homogenizing & 
Head Pumping

Fine screening

Clarifier

Sludge 
Treatment

Liming Drum

Clarified lime storage

1 day HRT 

Pump flow @ 10mch

(works 7.5 hrs/day)

1.15 m/h (8.7 m2)

Pump flow @ 10mch

(works 7.5 hrs/day)

1 day HRT

75mcd

50mcd

25mcd

TechnologyTechnology ApplicationApplication

EconomyEconomy BalanceBalance

Na2S 3% x 25000 kg/day = 750 kg/day -50% = 

375 kg/day Recovered in the system

375 x 30 = 11,250 kg/month @ …Rs/Kg = Rs/month Save

Simone Galluzzi for PISIE - ItalySeptember, 2009



PRACTICAL CASESPRACTICAL CASES
-- CHROME LIQUOR RECYCLING CHROME LIQUOR RECYCLING ––

TechnologyTechnology ApplicationApplication

Best option especially in case of medium-large size firms. After collection, screening 
and storage, the floats are precipitated with different types of coagulants including 
sodium hydroxide (NaOH), sodium carbonate (Na2CO3), magnesium oxide (MgO). 
A flocculation with polyelectrolite may follow. A dewatering system of the chrome 
sludge may also follow. A 90% recovery of the discharged chrome may be achieved

IT IS GIVEN THE CASE OF A 25,OOOKG SKINS/DAY PROCESSED
WATER @ 150%  26.5M3/DAY

GIVEN AN AVERAGE CONTENT IN THE EXHAUSTED BATH OF
4 g/lt as Cr2O3

THEORICAL AMOUNT OF CHROME TO BE RECOVERED IS
106 kg/day

Reaction involved are for
PRECIPITATION OF THE RESIDUAL CHROME
CrSO4OH + 2NaOH  Cr(OH)3 + Na2SO4
CrSO4OH + Mg(OH)2  Cr(OH)3 + MgSO4
The precipitation occurs at pH values among 8.0 to 8.5

REDISSOLUTION OF THE PRECIPITATED CHROME
2Cr(OH)3 + 3H2SO4  Cr2(SO4)3 + 6H2O

Simone Galluzzi for PISIE - ItalySeptember, 2009



Coarse screening

Homogenizing & 
Head Pumping

Fine screening

Clarifier

Tanning Drum

To General ETP

1 day HRT 

Pump flow @ 5mch

(works 5 hrs/day)

1.00 m/h (5 m2)

26.5 mcd

5mcd

TechnologyTechnology ApplicationApplication

EconomyEconomy BalanceBalance

Na2S 3% x 25000 kg/day = 750 kg/day -50% = 

375 kg/day Recovered in the system

375 x 30 = 11,250 kg/month @ …Rs/Kg = Rs/month Save

Alcali dosage
0.5 to 1.0 

kgNaOH/KgCr2O3 

Recovered Chrome storage

Acid Dosage

0.1 to 0.3 
kgH2SO4/KgCr2O3 

Simone Galluzzi for PISIE - ItalySeptember, 2009



A FOCUS ONA FOCUS ON
SOLID WASTESOLID WASTE

Fleshings collected at a Fleshing Processing Unit

Simone Galluzzi for PISIE - ItalySeptember, 2009



A FOCUS ONA FOCUS ON
SOLID WASTESOLID WASTE

Only 20-25% of the weight of the raw hide is processed to leather, depending on, 
among other things, the animal species and product specification. The rest of the 
weight plus the chemical input end up as either waste o by-products, assuming that 
emissions are not discharged by wastewater.

Nature of residue solids may be resumed as:

• SALT
•HAIR or WOOL
•TRIMMINGS
•FLESHING
•SPLITS
•SHAVINGS
•FATS & GREASE
•WASTE MACHINERY OILS
•SLUDGE FRO WWTP
•SOLIDS FROM AIR ABATEMENT
•PACKAGING MATERIAL

From the technical point of view, further treatment, re-use or disposal options 
depend on the contamination the respective waste fraction carry. This 
contamination and the amounts of waste might vary significantly according to the 
process chosen for tanning or wastewater treatment

Simone Galluzzi for PISIE - ItalySeptember, 2009



SOURCE OF SOLID WASTES SOURCE OF SOLID WASTES 
IN LEATHER PROCESSIN LEATHER PROCESS

categoriescategories

Soaking

Liming & Unhairing

Fleshing & Trimming

Deliming & Bating

Degreasing

Pickling & Tanning

Sammying & Splitting

Shaving

Retanning, Dyeing & Fat Liquoring

Drying, Buffing, Trimming

Finishing

Curing & Storing Salt, trimmings

Hair, Lime recovery sludge

Lime fleshing, Green fleshing,
Pelt trimmings, Fats

Chrome split, Trimmings

Chrome shavings

Buffing dust, Trimmings

Paintings, lacquer and chemicals

Chrome recovery sludge

Simone Galluzzi for PISIE - ItalySeptember, 2009



Wastes fractions are separated or merged in different ways depending on the 
options for re-use/recycling and disposal.
Data for the percentage of various wastes fractions with respect to the total waste 
production for salted bovine hide are compiled in the table below.

1.5Packaging

40 – 50Sludge from wwtp

% on raw hides
weight

Painting, laquer and other chemicals

Buffing dust

Chrome leather trimmings

Chrome split

Chrome shavings

Lime split and pelt trimmings

Lime fleshing

Trimmings from raw hides

20 – 30

2 – 5

10 – 40

0.5

0.2 – 1.0

10 – 20 

SOURCE OF SOLID WASTES SOURCE OF SOLID WASTES 
INLEATHER PROCESSINLEATHER PROCESS

distributiondistribution

Simone Galluzzi for PISIE - ItalySeptember, 2009



MASS ESTIMATION INPUT/OUTPUTMASS ESTIMATION INPUT/OUTPUT

Chemicals ~ 500 Kg

Energy 9.3 – 42GJ

Leather 200 – 250 kg

Water ~ 15 – 50 m3

Raw Hide 1 Ton

Water ~ 15 – 50 m3 COD 230-250 kg
BOD ~ 100 kg100 kg
SSSS ~ 150 kg150 kg
ChromeChrome ~ 55--6 kg6 kg
SulphideSulphide ~ 10 kg10 kg

Solid waste 
~ 450 – 730 kg

Trimmings ~ 120 kg120 kg
FleshingsFleshings ~ 7070--350 kg350 kg
Splits ~ 225 kg225 kg
ShavingsShavings
DustDust ~ 2 kg2 kg
Sludge(40%ds)Sludge(40%ds)

~ 500 kg500 kg

Air ~ 40 kg Organic SolventsOrganic Solvents

INPUT OUTPUT

Simone Galluzzi for PISIE - ItalySeptember, 2009



MASS BALANCE IN LEATHER PROCESSINGMASS BALANCE IN LEATHER PROCESSING
-- A REAL CASE A REAL CASE ––

1/21/2
1000 kg of Skin

As fresh salted skin:
350kg dermal 

material, 150kg salt,
500kg water

cutting & scraps
soak & rinsing

fleshing
dehairing & liming

rinsing

+12000lt water
+35kg calcium hydroxide

+35kg sulphide+ 5-6kg mercaptan

~12000lt water 
with:

250-300kg of:
dermal matter, 
dirt, hair+20Kg 
Na2S, lime, salt, 
strong alcalinity, 

BOD5 and 
soluble matter

24kg scraps

50kg hair

150-300kg fleshing waste

30kg sludge

300lt water

As fresh skin:
450Kg dermal 

material, 550kg water

260kg  dermal material
750kg water

deliming, bathing, rinsing

pickel
chrome tanning
tanning fixing

rinsing

Chrome tanned:
260Kg dermal matter

500Kg water
17Kg chromium oxide

8Kg salt

+5000lt water
+15Kg ammonium sulphate
+10Kg acid

~5000lt water  
with:
calcium, Na2S, 
ammonium salt + 
5kg dermal 
matter
pH=8

+5500lt water
+125Kg sodium chloride +
+15Kg sulphuric acid
+18-24Kg chromium oxide
+30Kg sodium bicarbonate ~4400lt water

NaCl, chromium 
salt, NaSO4, 

H2SO4
~5kg organic 

matter
~0,5Kg 

chromium oxide
pH=6

Recycled chrome in 
tannery:

150lt water,
~6Kg chromium oxide

~1500lt water 
with:

6,5Kg chromium 
oxide

260kg  dermal material